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LARE IR & & F s At A2 820

This report is invalid without the approver’s signatures and special seal of inspection.

2 ZRFE R ARG R A R 7 B FWREREZHETRASRRMER, BT 2,
The applicant shall contact our company within 10 daysafter getting the results, if the applicant has any

questions about the results. Overdue application will be dismissed.

3. EFCRMRTFE MR AR R BUSE M 65T, 10 A B R AR FRAT (T 25 AT
The applicant should undertake the responsibility for the provided samples’ representativeness and

document authenticity. Otherwise, our company has not relevant responsibilities.

4. AR PO FTRE 05T, SRS B GO WS BT & TP, 3 TR TR ATE s R
R BT A R BB A Ok B — VAR S SR, AR AR (T AT S5 Rk 51T

This report is only responsible for the provided sample. The test results only represent the evaluation of
the tested sample. Our company will not be responsible for any economical or legal liability generated

from direct or indirect usage of the test report.

5. PRZFCHRAAT R PSR BB, BT R A R AR E 1 SO A B N R A
Only if the applicant makes particular statement and pays the management fee of the test samples, will the

rest testing samples not be kept after expiration date the standard provisions regulated.

6. AR B E ] R L e A A T R S 3 B T AL
Any unauthorized fully or partially copy of this report, alteration and any other falsifications shall be

invalid.

74BN RAEAS I CAR I A EVE, X B FERAL R L A5 B B SCFE R A 2 BAT (R X 55
Our company assures objectivity and impartiality of the test, and fulfills the obligation of confidentiality

for applicant’s commercial information, and technique document.
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H1L2HE1IR
EREA | EEFHERR (BL)AFRAF
ik IHERBUNTELERERKE 1355
BRA |EI Bk 7 FLAT 17368568897
R | ES PEIN FARRER . SRAKE. PER. RO
KFEEEW | 2023, 04. 06 it 5 A 2023. 04.06 ~ 2023. 04. 08

RUEK | ot s (R A IR A S 4R AR

Kol % HARES: BRD. 5. %, 8. 8. 8. 6. 8060 28440y, JeE. fHa.

MEE. &
ﬁ;ﬁf TR 1
SRR |

wMER | B2 ~ 12 ;|

mmA MER.
A /\”“’é
A ) 7
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koW 25 R

CH L2 E 2R
£ 1-1-1: FHAESKRNERS TR

I AL REEERESEO FAEI [H] 2023. 04. 06
HEAERE m 35 HETE B S M R R B e
HABLTF RIS HEHEETE B 11
ERIESEES e
%50 | RWTE | B \ : - 35
B DR | BER e i
;ﬁ%g ng/nf ND ND ND ND \D /
%iﬁéﬁé mg/n’ ND ND ND ND ND 100
ijﬁ%g mg/m’ 108 97 97 103 101 /
ﬁjfg ﬁ},ﬁzgg mg/m'’ 137 - 123 124 129 128 300
iﬁ%ﬁ% kg/h 1. 29 1.16 1. 16 1,23 1.31 /
&%ﬁ"ﬁg mg/m’ 1.8 /
fﬁf}&% mg/m’ B 30
s 0.022 /
B TE T AR m’ 1.1310 /
RAIRE g® 72 /
S
@Jg JRS m/s | 3.9 /
BT AE Ni'/h 11953 /
ENEEE % 13.1 13.1 13.2 13.0 13. 1 /
#iE: 1. ND FURREH, RGBT IR 3me/n’s 2. “—" FREMTE #IRENTFARHE, Mok
AFiHHE: 3. SR (ERERWIERISRIEHME) (GB 18484-2020) # 3 ARk,

AHEMEBEMEARAGERLS A Hht : KREHILTIRIESS(KOIHE)HRGAF MBS : sztk@sztaikun.com
Suzhou Taikun Testing Technology Co., Ltd. BBi& : 0512-53867997 53867996 Pk © www.sztaikun.com
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H12mWEIR
£ 1-1-2: FHRAESKRNLERSG TR

LRl [=E A MRERESEO SRR [A] 2023. 04. 06
HESEARE () 35 AT E TR Y+ T R B+ A
PR RIS | EHEESE (D 11
ot 5 -
km | RWHE | B %g
e b B= EIK ¥HE
s‘giﬂﬁ?ﬁﬁ mg/m’ ND ND ND ND ND £
ﬁlﬁﬁ;ﬁiﬂ‘& B mg/m’ ND ND ND ND ND /
s | |~ - - - =0 0.
%@%&fﬁ mg/m’ ND ND ND ND ND /
*ig ﬂtﬁﬁ%gm 1 mg/m’ ND ND ND ND ND 0.5
ﬁFﬁ?ﬁE%ﬁ kg/h | — i » - = /
&tiﬂfﬁl{%fg mg/m’ ND ND ND ND h 7
ﬁkm%i:& B mg/m’ ND ND ND ND ND 0.5
s | 0| - - ~ - = /
MEIE AT AR w’ 1. 1310 /
ERIEBE i 73 72 72 70 72 /
S
TR RS RE m/s 4.2 4.3 3.6 3.9 4.0 /
“ZR
mTRE Nim'/h 12695 13112 10941 11918 12167 /
L EEE % 12.1 12.3 12.3 117 21 /
#¥E: 1. NDRARAREH, SR HES 2. 00X 107 ng/n’ (LLES SRR 0. 60m’ i), MR HIEY 4. 00
X 107 mg/m’ (BAERSCRAER 0. 60m’ i), #RATE IR A 2. 00X 107mg/m’ (BUES AR 0. 60m° ) ; 2. “~7
ﬁﬁ*ﬁiﬂgﬁuiﬁiaa‘mrﬁd\ﬂﬁﬂﬂa, HOR AT 3. S IR (B EYSE BI5 JusH R (GB 18484-2020)
= 3 FrifE.

AWM EHMEBEMEARAES RS A btk : KEHEFEFRIR88E (R BHFE)IRGAF  MBfE | sztk@sztaikun.com
Suzhou Taikun Testing Technology Co., Ltd. EB3E : 0512-53867997 53867996 Pl - www.sztaikun.com
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F1-1-3: BHHAESENERG TR

WEGRE: TKIC2023BA0861-G

12 W 4|

ok IF=X VA HIRRSESHO KA i} (5] 2023. 04. 06
HESEEE 35 AT E B E b+ I 1 R B+ R
SRR S b KRS, EEEEE (D 11
o 8 ”
sp | RWHE | BA ’gg}‘g
Bk St/ ¢ B8=% AN BE
;@ﬁﬁmfg mg/m’ | 2.47X10™ | 1.54X10° | 1.44X 10" | 1.43X107° | 1, 73X 107 /
ﬁkﬁiﬁm)ﬁ mg/m’ | 2. 78X 107 | 1.77X10° | 1.66X 107 | 1.54X 107 | 1.94X10° | /
ﬁk}éﬂﬁi kg/h | 3. MXH® [ 2,02X10° | 1L.58X10° | L.7OX10° | 2 10X 10° H
;ﬁﬁﬁ mg/m’ ND ND ND ND ND /
ﬁ:ﬁ ﬂkﬁgﬁza mg/m’ ND ND ND ND ND g
£
s || - B . % /
& 3
sk (MmN \D ND ND /
?%‘Fﬁf%ifﬁ"{ mg/m’ ND ND ND ND 7
74
HgEe | P T - ~ - = /
JHIBEE R m’ 1. 1310 /
EESEE T 73 72 72 70 i /
ZH
e BERRE m/s 4.2 4.3 3.6 3.9 4.0 /
ghE
PR R Nm'/h 12695 13112 10941 11918 12167 7
S A & % 0 12,3 12.3 11.7 121 /
BiE: 1. ND RRFKMEH, %%E’Jﬁtﬂﬁﬁjaa.oox10“mg/m3(u%’-ﬂ’<#ﬁo.60m3i+), SRR HIRN 2. 00
X 10"mg/m’ (LS RAER 0. 600° 1) 5 2. “—” BRHBNTE BRENTREE, HWEERFHE, 3.
ZHE (BRI IR Y3 klArdE) (GB 18484-2020) # 3 #7ifE.

itk AETHILERES8SCRGIEZRGAF  MBFE : sztk@sztaikun.com
EBiE : 0512-53867997 53867996 R - wwwi.sztaikun.com
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Suzhou Taikun Testing Technology Co., Ltd.
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TAIKUN TEST

@%

Wl & R

12 WESH
F 1-1-4: BHBESBRIEREGTR
iR [ f=X v ABESESEO RFEHT 8] 2023. 04. 06
HSEREE 35 HETE TR IR+ R B+
LRl EeE -
5 T By g’é‘ @
B B BEWR 1111 ¢ BE
e ﬁ%ﬁﬁgg mg/m’ 0.77 0. 67 0. 74 0. 89 0. 77 10
=R ﬁg&% kg/h | 9.78X10° | 8. 79X 107 | 8.10x 107 0.011 SRR | 038
HHIE# AR m’ 1. 1310 /
¥ ESIRE & 73 72 72 70 72 /
Wi
HZR BESIE m/s 4.3 4,3 3.6 3.9 4.0 /
P R No'/h | 12695 13112 10941 11918 12167 /
#iE: IR (LHE M FRE-RSTE RS HGREE) (DB32/4041-2021) % 1 #54E.
F1-2: FHARSBINERSG TR
R AL BREE RS H O RS FRERT A 2023. 04. 06
BESAEE () 15 AT H ZiTE VAN
s | RWEE | Kol =
BRI 3
‘}_vf N
wR ﬂfjﬁzgﬁz ke/h 1.21%X10° i
SR AN T AR m’ 0. 0314 /
B RSB 5 11 /
M
&R SRR m/s 2.3 /
T R Nm'/h 754 #
& SR (LA RE- K5 S HiondE) (DB32/4041-2021) 3 1 kR#E,

Hiodit © AETHILEIRIE88E (R ORI GAF B : sztk@sztaikun.com
EBiE : 0512-53867997 53867996 Rl - www.sztaikun.com

M E RN BEARA WA

Suzhou Taikun Testing Technology Co., Ltd.
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1 TAIKUN TEST ﬁ \‘ﬂﬂ % %

X 12HWE66R
®1-3: FHAERSKRANERG TR
oI p=EivA SRESHROESEO SRFERT (8] 2023. 04. 06
HSEEE () 25 M T TR 5% 4k
i 5 5 =
wkm | RWWE | a6 A
5% B B0 FEIR BIHE
ﬁf%%g mg/m’ ND ND ND ND ND 1
FALE
ﬁ}'{}w ﬁtmﬁq—#‘: kg/h == . R i Y = 0.05
Lt
&R ﬁﬁ%g mg/m’ 0.95 1.06 0.92 0.88 0.95 100
Eéi%% ke/h 0. 022 0. 025 0. 021 0. 020 0. 022 0. 47
HEIE # T AR m* 0. 9503 F
S8 ESIRRE o 12 12 12 12 12 {
R
2R FERIRE m/s 7.5 7.6 7.4 7.4 7.5 /
T R Nm'/h 23257 23503 23020 22984 23191 #

ik 1, ND ZonaRfrtl, MACERAHIRY 0. 045mg/m” (BIRAFAETR 10L 71); 2, “—” Fon T H /Y
%E;@Eﬁﬁj PR, MOERA T 3. SRRULIE 7 fre— KI5 R 4r & Hbsciav) (DB32/4041-2021)
1 pRifEs

®1-4: FHARSHRNERG TR

ol S A Eﬁﬁ%gg E D(%EEL&) RAE T 8] 2023. 04. 06
ASEEE () 25 WETZ BRHE
5 5 o
%5 | HmE By @E
5 BoWX BEK IR e
. ﬁ%g% mg/m’ 0. 99 1.06 1.10 .5t 1.09 100
&R %g%ﬁ kg/h 0. 020 0. 022 0.023 0. 025 0. 022 0.47
JHIE A T AR m’ 0. 8659 7
28 RREE : % 12 12 13 12 12 7
M
g ESE m/s 7.1 7.2 2.3 7.4 7.3 /
T R Nm’/h 19964 20405 20636 20962 20492 #

#E: R (LA TR~ RS54 HRME)  (DB32/4041-2021) 3 1 454t

HAHEHREMBEARE RS A ok« KETHILFEERIRS8ES (KGR RGAF  1FfE : sztk@sztaikun.com
Saxhun Tflews Tesing Technology T, Lid. BIE : 0512-53867997 53867996 Wi © www.sztaikun.com
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e W4 R

&S TKIC2023BA0861-G

3t 12 TR
R1-5: FHLAERSKRUERSGHE
; R R S O (EED ; .
Lok =X VA B M SEREI [E] 2023. 04. 06
HSEEE () 15 LhrE T BRI 3k
s R b
x5 | RWmE | B gfgg
EF—RK B B=K FEO® ¥E

ﬁf}ﬂ‘tﬁg mg/m’ 1. 40 1. 68 0. 87 1. 14 1.2y 10

fﬁfﬁg ke/h 0.014 6,017 |9.08%i0T] GOz 0.013 0.18
- ;;ﬁﬁég mg/n’ 4.5 4.0 4.9 4.0 4.4 200
g8 [ _

%ﬁgﬁg kg/h 0. 046 0. 041 0.051 0. 041 0. 045 1.4

ﬁ@%g mg/m’ 0.95 1. 02 0.95 0.99 0.98 100

ﬁ%g% kg/h | 9.72x10° 0. 011 9.86x10” 0.010 0.010 0.47

HHEEE R m’ 0.3318 /
29 ERRE T 17 17 17 17 17 /
&R RSIRE m/s 9.6 9.7 9.8 9.7 9.7 /

WTRE | No'/h 10232 10333 10380 10316 10315 /
#iE: SR (IHE TR R SI5 Y sr & HEARAE)  (DB32/4041-2021) 3 1 AR#E.

ik : ATt RRIRSSE R EER)RGAF MBfE : sztk@sztaikun.com
E81E : 0512-53867997 53867996 s © www.sztaikun.com
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Suzhou Taikun Testing Technology Co., Ltd.



@ru;i %iﬁ]fﬁ{m HEHES: TKIC2023BA0861-G
TAIKUN TEST ;
W g R

12 ESR
F1-6: FHARSBNERGHFE

ik DX VA JRIKTT %S DAOOT S SKRERS 6] 2023. 04. 06
HSARE (m) 25 HETE BRIsE Ik
iR g
KR | BWHEE | A @E
B—& ot F=IR IR &
ﬁ%&;ﬁ% mg/m’ 0.75 1. 05 1. 01 1.2 1. 04 5
@‘E@g = =3 =% -3 =7
R kg/h | 4.19%107 | 5.85X10™ | 5.62X10° | 7.41X10™ | 5.80X 10 1.1
il ﬂf{ﬁ%ﬁ% mg/m’ 0.71 1.08 0. 86 0.75 0.85 10
ok
TR ﬁftﬁ%ﬁ% kg/h | 3.97X10° | 6.02X10™ | 4.79%10° | 4. 18X 10™ | 4. 74X10° | 0.18
ﬁ%&ﬁ% mg/m’ ND ND ND ND ND 1
JEIE R m’ 0.1963 /
2% | BREE = 16 16 17 18 17 /
R
ZR | EARE m/s 8.8 8.8 8.8 8.8 8.8 /
WwTXE | No'/h 5585 5572 5568 5569 5574 /
, o 5 51 g
*5 | KRWWE | A @ﬁ
B BoR B=R PR BARAE
Kol ﬁkﬁkﬁwﬁ mg/m’ 0. 68 0.51 0. 66 0.70 0.70 /
%% ﬁ k -3 -3 -3 -3 =3
HEh R g/h | 3.80X107° | 2.84X10° | 3.67X10° | 3.90X 107 | 3.90X 10 /
RRBE = 16 16 ¥ 18 / i
23
W | RRWRE m/s 8.8 8 8 8.8 8.8 / 7
g
mTFXE | No'/h 5585 5572 5568 5569 / /
EE: 1 NDRRRAEH, FALERREHIRA 0. 045mg/n’ (LURAEMARL 10L $H); 2. “—” BHRRNTE i
;‘gf?;ﬁzmﬂﬁﬁ, HOERAFUHE; 3. S QLA KSR 4 HEsOmAE (DB32/4041-2021)
REE o

7 A Wb 9 B R A R 2 Al it : RETHLRRRSSS(ROHIFE)RGAF B : sztk@sztaikun.com
Suzhou Taikun Testing Technology Co., Ltd. FBi% : 0512-53867997 53867996 Pgih © www.sztaikun.com
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W4 R

Ho12mEIR
®1-7: BHAERSRNERSHE

Lid =X A FIRBAPESEO SERERT A 2023. 04. 06
HESERE () 12 BT E £
PR KRS, RESEE 3. 5%
i 5 51 o
*50 | RWBH | s ﬁgg
B B F=K IR ¥E
gﬁ%g mg/m’ 94 94 95 92 94 /
Eﬁ %f}%g mg/m’ 109 108 109 110 110 200
%ﬁ% kg/h 0. 044 0. 044 0. 044 0. 042 0. 044 /
JHIE A m’ 0.0314 /
RS T 70 74 78 74 74 /
2
W | RARE m/s 5.4 5.5 5.5 5.4 5.5 /
g
TFRE | Na'/h 468 465 460 459 463 /
LW E % 5.9 5.8 5.8 6.4 6.0 F

&1E: 2R (BRI KRS RWERGTIE) (GB 13271-2014) 3 2 RS4RI HE.

HHEMEMBEARABR A A ik : KEHIEEFRIE88S (K BUMHRE)RGAF  HPfE : sztk@sztaikun.com
Sochin Tikos Testans Teduomne T, Lk FBIZE : 0512-53867997 53867996 Rl © www.sztaikun.com
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F 127 E10W
F1-8: FHHAERSRNERGHE

gl =X T B ESHO SRR [H]) 2023. 04. 06
HES R (m) 12 HETE /
WRRL R R EHESEHE 3. 5%
5 5 Iy
¥a | mWmE | # gg{fg
#F—IK Bk B=R EUk B{E
iﬁ%g mg/m’ 60 52 58 51 55 /
g% ﬁ;ﬁgg mg/m’ 86 74 83 71 78 200
ﬁigg kg/h | 3.18X10° | 2.91X107° | 2.84%10™ | 2.40X10™ | 2.81X 10" /
M IE R AR m’ 0. 0079 /
ESIRE s 89 88 89 88 89 §
S
Wik | ERHE m/s 2.6 2.7 2.4 g% 2.5 /
e
FFFRE | No'/h 53 56 49 47 51 /
SERlEEE % 8.8 8.7 8.8 8.5 8.7 /

£ S AP RKSIBRHRE) (GB 13271-2014) 3 2 MRS IRE.

HHEMBEMEARALGE MRS A otk © KEHILFRIRE8S(KBIRMHE)IRGAF B4  sztk@sztaikun.com
Suzhou Taikun Testing Technology Co., Ltd. F8iE : 0512-53867997 53867996 P © www.sztaikun.com
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#19: FHRESKENERSH#R

fr W& R

F12mWE LR

R LB =XiTA WX RSO SAE I TE] 2023. 04. 06
HSE=E () 12 RETE /
PRERL A FIRS, EfESEE 3. 5%
Aty .
x50 | RWHE | ’ggg
F—K B E=K FIK ¥E
ﬁﬁ% mg/m’ 55 51 51 60 54 /
g% ﬁﬁgg mg/m’ 76 70 70 86 75 200
gﬁgﬁ kg/h | 2.75X107 | 2.60X 107 | 2.75X 107 | 2.82x10™ | 2. 75 10° /
SR TR A m’ 0. 0079 7
ESBE t 82 82 83 83 83 /
Z
WK | ERRE m/s 2.4 2.5 2.6 5.5 2.5 /
g
wFRE | No'/h 50 51 54 47 51 /
SNEEE % 8.3 8.3 8.2 8.8 8.4 7
#E: SR (PRSI RHEATEE) (6B 13271-2014) 3 2 RSP FRdE.

A # R B B R A WA F

Suzhou Taikun Testing Technology Co., Ltd.

Hhtt - KEHIEERIE88S (AU HE)EGAF Wi | sztk@sztaikun.com

R © www.sztaikun.com

FHiE : 0512-53867997 53867996
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TAIKUN TEST )
o4 R

¥ 12WE 12 R
x1-10: FAHLESRNE RS +HFE
i [[F=E A SHHEmPES O KA 8] 2023. 04. 06
HSEEE () 12 HETE 7
PREL A RIRK, HEiEEEE 3. 5%
I 5 5 o
X7 | HRWTE =<Fiv] %g
B Ek B=IR FEH® B{E
gﬁ%g mg/m’ 90 92 91 94 92 i
Eﬁ ﬁﬁ;ﬁ% mg/m’ 109 110 109 110 110 200
ﬁig% kg/h 0. 059 0. 060 0. 059 0. 061 0. 060 /
JHIE R m’ 0.0707 /
RRIBE 5 92 92 89 92 91 F4
Z¥
éﬂﬂ? RS i m/s 3.6 3.6 3.6 3.6 3.6 /
WwTFRE | No'/h 653 650 652 649 651 3
L& EE % 6.5 6.4 6.4 6.1 6.4 /

#FiE: 2R (P RRIERHEBGRAE) (6B 13271-2014) 3 2 MAE AR dE,

AHEMBEMERAERA G Hght : KEHIRRIE88S (RBIHE)RGAF RS : sztk@sztaikun.com
Suzhou Taikun Testing Technology Co., Ltd. EBiE : 0512-53867997 53867996 Rgus © www.sztaikun.com
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PR 1. AHIRHE R Tk

uRlEsl wHTE T

FIRLAY) (&2 5 BB IR R BRI U 52 EEVE HJ 836-2017

BITE 15 R HE S P REIE R i
HJ/T 43-1999

B G IR RS REMMMNE BB EEE HT 693-2014

LA (B 5 RARHE S P WAL EEOME R - ML Pemh i 53 D6 Y6 B 3
HJ/T 28-1999

A

fE HETFRAES fSAEMle BrailtsE HJ 549-2016

(SRR 87 755D CEIURBCHAMED BRI R 45 (2003
) 5.4.1. 5 PREEMERR - IR RIBELA L 5 6B

BlE G RIFES —RMAmANE EBAHEAE 1T 57-2017

FAHRES

ZE A

% BT HUEE S MMFNIE BF A HT 544-2016

= REESHAES ENE ARRFSEHEE  HI 533-2009
B 5. . B | SEAES BEOTLBETENNE BEREASE TR S
. & HJ 777-2015

B3R 2. EEEAMSERE

WEBRRE ., 4% RS
WL 3012H 24 B B A /WA 200550
5187, 3072 B & BE XN ER NS KA 2% 200516, 200541
Wi 30120 B HEpEL (KD WHR{ | 200522
R 2061 BRI B VOCs/ SAARAER 201709
AUW220D H3F K 100106
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BEMYER 2: EERINAEERE

RS, £FK &R
RG-AWS9 {HIB{HIRFRE R 100402
GZX-9140MBE BB AN TR 100502
OPTIMASOOOICP-OES F BN & % B8 AR 5 itk {X 101201
N2 A W4y et 100701
ECO IC BF&il{X 101003

* ok ok ok FRAEETE ¢ % % *

el e
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